
City of Langley 
2015 General Sewer System Plan 

 
 

 
 
 

Director of Public Works 
Stan Berryman 

 
Utilities Supervisor 

Randi Perry 
 

City Engineer 
Robin Nelson 

 
 

Prepared by 
 

 
PACE Engineers, Inc. 

11255 Kirkland Way, Suite 300 
Kirkland, Washington 98033-6715 

p  425.827.2014 
f  425.827.5043 

 
with 

 
 
 

Katy Isaksen & Associates 



 





 

 

Page ii 

This Page Intentionally Blank 

 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143
[...]
http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 4: Existing System & Analysis 

 

 

Page 4 - 9 

4.4.11.2 Capacity Increase 

The 2006 Plan recommended increase in Pump Station No. 2 capacity to 500 gpm, 

because it was potentially reaching its capacity by 2015.  Capacity was not reached 

prior to 2015, however, it is still recommended to increase Pump Station No. 2 capacity 

from the existing 400 gpm to 500 gpm at 87 ft TDH to meet future flows. 

4.5 ONGOING MAINTENANCE PROGRAMS 

It is recommended that the City implement ongoing programs to identify deficiencies in the sewer 

system and provide ongoing maintenance.  By maintaining the sewer facilities, the expansion and/or 

upgrades of trunk lines, pumping stations and treatment facilities may be delayed further into the 

future where a larger customer base will be available to share in the costs of improvements. 

4.5.1 Annual Renewal and Replacement 

It is recommended that the City budget annually for pipeline emergency repairs, rehabilitation 

and/or replacement projects.  These projects are generally described as those required to 

solve immediate issues in the collection system, extend the useful life of the system, and 

address known deficiencies before they become costly problems associated with system back-

ups or pipeline failures.  Regular renewal and replacement of the sewer system protects the 

investment in, and extends the useful life of existing facilities. 

4.5.2 Infiltration & Inflow Program 

An I&I identification and rehabilitation and renewal program is recommended for the City.  It is 

understood that the system is able to handle the capacity at this time and in the future, 

however, it becomes increasingly important to monitor I& I as it can take up valuable capacity 

that would otherwise be available for future development.   

A general program for I&I identification and reduction typically includes identification of high 

suspect facilities through classification of pipe segments by age, material and most 

importantly, field information.  Utilizing this information, a program for inspection and 

monitoring of facilities can be identified.  Inspection of facilities can be accomplished in several 

different ways: by actual flow monitoring and comparison of wet weather and dry weather flows 

to determine the magnitude of the problem, by video inspection of lines to identify cracks, pipe 

segment separations, root intrusions, etc., and by smoke testing of the lines and facilities.    

A detailed overview of the recommended pipeline rehabilitation and renewal program is 

located in Appendix F. 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


 



120 ft

CO
LE

S R
D

6TH ST

3RD ST

2ND ST

1ST ST

SARATOGA RD

EDGECLIFF DR

SANDY POINT RD

LA
NG

LE
Y R

D

4TH ST

AL ANDERSON AVE

BROOKS HILL RD

PA
RK

 AV
E

CAMANO AVE

MAXWELTO
N RD

PINEY KNOLL LN

AN
TH

ES
 AV

E
CASCADE AVE

DECKER AVE

INGLEWOOD DR

CEDAR CIR

FURMAN AVE

MCLEOD ALY

WHARF ST

SUZANNE CT

5TH ST

WOODSIDE LN

TO
MP

KI
NS

 R
D

DE
 B

RU
YN

 AV
E

ST
RA

WB
RI

DG
E L

N

GLEASON LN

CANFIELD DR

SUNRISE LN

LOUISA ST

TALKING CIR

NIGHTHAWK RD

BR
AC

KE
NW

OO
D A

VE

WOODSONG LN

GR
OO

M 
LN

ISL
AN

D 
VIE

W 
LN

CEDAR ACRES LN

CO
TT

AG
E L

N

NOBLECLIFF PL

80

60

40

20

140

18
0

16
0

120

100

200

22
0

24
0

260

280

300

22
0

260

240

16
0

220

280

180

240

280

28
0

200

220

220

240

220

28
0

12
0

240

140

220

220

140

240

260

280

220

220

220

12
0

220

16
0

160

260

14
0

20
0

28
0

260

240

240

260

200

280

14
0

160

26
0

200

28
0

220

28
0

14
0

220280

22
0

260

220

160

200

140

180

18
0

280

140

220

160

140

140

240

260

24
0

160

160

280

80

160

12
0

240

280

260
280

200

240

200

280

240

220

220

280

26
0

14
0

240

220

220

200

200

140

80

260

240

22
0

220

12
0

20
0

180

160

280

26
0

260

240

140

280

180

120

160

240

22
0

140

280

24
0

140

140

200

260

24
0

200

160

16
0

180

220

20
0

16
0

180

20
0

20
0 280

24
0

280

22
0

180

22
0

24
0

220

160

280

220

220

280

280

12
0

280

240
160

280

28
0

140

16
0

24
0

240

180

14
0

200

160 220

10
0

220

220

220

200

180

220

280

280

200

10
0

240

220

16
0

18
0

60

220

220

240

100

280

280 220

22
0

140

20
0

26
0

240

200

160

24
0 160

220

200

14
0

140

220

18
0

200

240

240

12
0

180

200

18
0

20
0

260

240

260

220

28
0

200

280

22
0

240

220

14
0

220

220
24

0

240

160

220

280

280

220

220

160

140

26
0

16
0

220

200

16
0

24
0

220

40

260

260
280

200

160

180

220

120

260

140

180

220

10
0

S3

S2

B2

B1

N6

N9

N2

N5N4

N3

N8

N23

W83

E57

E35

N9AN19

N2A

W62

N24

N26

N25

N13N15

N17N18

N20

N16 N10

\N1

W63

W65

E34

E28

N21

E27W33

W68W67W69

W70

W72

W74

W71
W75

W76

W79

W77

W80W81

E47 E46 E45

E37

E29

E30

E44

E36

E38E40 E39

E48 E49
E43

E50

E55
E56

E58E59

E60

E61

N24B

W83A N24AN20A

W65A

N22A

E47A
E37A

E29A

E35A

E38A

E49A

E54A

Document Path: J:\UtilityDistrictsAndCompanies\LangleySewerDistrict\GIS\ArcMapDoc\Chapter Figures\Figure 4-1 Existing System Map2.mxd

LANGLEY CITY HALL

Urban Growth
Area Boundary

STUBBED FOR FUTURE
GRAVITY SEWER EXTENSION

0 300 600150

Feet

CITY OF LANGLEYCITY OF LANGLEY
EXISTING SYSTEM MAPEXISTING SYSTEM MAP

FIGURE 4-1FIGURE 4-1

Map Print Date:January 22, 2016

W

C

E

Data Sources:  
City of Langley, Island County, 
and PACE Engineers, Inc.

Legend

Lift Station

Valve Assembly

6 "

8 "

10 "

12 "

Low Pressure Sewer

20ft Contour (srce:LiDAR)

Existing System

Central

East

West

C
E
W

Basin Boundaries

City Limits

Urban Growth 
Boundary

CITY OF LANGLEY
WASTEWATER
TREATMENT

PLANT

PUMP STATION NO. 1

PUMP STATION NO. 2

INTERIM WOODSIDE
LIFT STATION

Sa
rat

og
a C

ree
k

Br
oo

ks
ide

 Cr
ee

k

No
ble

 C
ree

k

SARATOGA   PASSAGE

FM

Manhole



 



 

Page 5 - 1 

Chapter 5: 

Wastewater Treatment Plant Analysis 

This chapter presents a description and review of the City's WWTP (Wastewater Treatment Plant).  

The WWTP location is shown on Figure 5-1. 

Figure 5-1:  Wastewater Treatment Plant Location 

 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 5:  Wastewater Treatment Plant Analysis 

 

 

Page 5 - 2 

All flow from the City’s existing sanitary sewer system is pumped to the treatment plant for treatment 

and disposal.  The plant is located at Coles Road on the south side of the City.  The existing plant 

received its current NPDES Permit No. WA-002070-2 issued in July 30, 2014 and expires on August 

31, 2019. The treatment plant was designed to treat a flow of 0.15 million gallons per day (mgd), 

425 pounds per day of biochemical oxygen demand (BOD) and 425 ppd (pounds per day) of total 

suspended solids (TSS).  A copy of the City’s NPDES permit is located in Appendix C. 

5.1 PROCESS DESCRIPTION 

The existing WWTP was completed in 1992 and contains three basic wastewater treatment process 

steps: preliminary treatment, secondary treatment and disinfection.  The treatment plant is designed 

to remove at least 85% of the BOD and suspended solids present in the incoming wastewater.  The 

treatment units consist of a grit chamber, influent Parshall flume, 3/8-inch bar screen with 

screenings washer and compactor, two Sequencing Batch Reactors (SBR), and a chlorine contact 

chamber.  At the headworks, wastewater from the grit chamber passes through a Parshall flume flow 

meter. Flow measurements for permit reporting and for analysis are based on the effluent flow 

meter, which is an ultra-sonic device.   

Following screening, wastewater flows by gravity to one of two SBR basins (171,600 gallons each). 

Both SBR basins are in service throughout the year. Flows alternate between the two SBRs; one 

processes wastewater while the other fills with wastewater. The SBR processes the wastewater in   5 

to 6 cycles per day. Each cycle includes fill, react (alternating aeration and anoxic mixing), settling, 

decant, and idle. 

Effluent is decanted from the top of the SBRs to one of two chlorine contact chambers for a contact 

time of at least one hour. Both contact chambers are usually in operation and are cleaned every 6 

months. Each chamber can be isolated for cleaning or operation. Liquid chlorine is used for 

disinfection. Effluent flows by gravity from the chlorine chambers to the outfall line and eventually to 

the Saratoga Passage in Puget Sound. A plant flow diagram of the treatment facility is shown in 

Appendix D. 

Waste activated sludge is digested in two aerobic digesters. The digested sludge is dewatered on a 

belt filter press and then composted on site.  The Class A compost is available for free to the 

community.  A fee is charged if City personnel and equipment are used to load trucks with compost. 

5.1.1 NPDES Waste Discharge Permit Requirements 

The Washington Administrative Code (WAC) requires that an operating permit be issued by 

the Department of Ecology before wastewater is discharged into the waters of the state. 

The City of Langley's WWTP is operating under NPDES Permit No. WA-002070-2, issue date: 

July 30, 2014; expiration date: August 31, 2019.  A copy of the permit is included in 

Appendix C.  The effluent limitations as specified in the permit are shown below in Table 5-1.   

An NPDES permit requires the City to discharge wastewater plant effluent, which meets the 

Water Quality Standards of Saratoga Passage and the limitations of the Environmental 

Protection Agency (EPA).  Section S1 of the permit establishes the effluent limitations that 

the wastewater treatment plant must not exceed. 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 5: Wastewater Treatment Plant Analysis 

 

 

Page 5 - 3 

Table 5-1:  NPDES Permit Effluent Limits 
Parameter Permit Limit Units 

Max Month Avg. Daily Flow 0.15 mgd 

Annual average design flow rate 0.135 mgd 

BOD5 loading for max month 425 lbs/day 

TSS loading for max month 425 lbs/d 

BOD5 b1   

Monthly Average 30/38 mg/I/lbs/d 

Weekly Average 45/56 mg/I/lbs/d 

TSS   

Monthly Average 30/38 mg/I_lbs/d 

Weekly Average 45/56 mg/I_lbs/d 

Fecal Coliform Bacteria   

Monthly Geometric Mean 200 MPN/100 ml 

Weekly Geometric Mean 400 MPN/100 ml 

PH   

Maximum 9.0 pH units 

Minimum 6.0 pH units 

Total Residual Chlorine    

Monthly Average 0.5 mg/I 

Maximum Day 0.75 mg/I 

Ammonia No Limit NA 

Notes: The monthly and weekly averages are based on the arithmetic mean of the samples 

taken with the exception of fecal coliform, which is based on the geometric mean. 
1 The monthly average effluent concentration for BOD and TSS shall not exceed 30 mg/I or 15 

percent of the respective monthly average influent concentrations, whichever is more stringent. 

 

5.1.2 Design Capacity 

The treatment plant was designed to treat a flow of 0.15 mgd, 425 pounds per day of 

biochemical oxygen demand (BOD) and 425 lb/day of total suspended solids (TSS). 

5.1.3 Reliability 

As required by Ecology, the treatment plant operates under a reliability standard which 

establishes minimum levels of reliability for the class of sewerage works.  The City of 

Langley’s treatment plant operates under a tier II classification for reliability, which states 

that their discharge would not permanently or unacceptably damage or affect the receiving 

water or public health during periods of short-term interruptions, but could be damaging if 

continued interruption of normal operations were to occur (on the order of several days) 

Also as required by Ecology, the source of backup power has a minimum capacity for each 

reliability classification.  According to the City’s tier II classification, the City’s treatment plant 

must maintain sufficient power backup to operate all vital components with critical lighting 

and ventilation during peak wastewater flow conditions.  It also must support the secondary 

processes for levels of treatment sufficient to maintain the biota. 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 5:  Wastewater Treatment Plant Analysis 

 

 

Page 5 - 4 

5.1.4 Septage  

The City received about 730,000 gallons in 2008 and about 540,000 from January through 

June 2009.  Since then they have reduced the loads of septage because the two aerobic 

digesters are not large enough for the additional load. Solids dewatering is poor when large 

quantities of septage are put in the digesters.   

The WAC 173-308-205 which was signed into law in 2007 states that screening of septage 

be through a bar screen with a maximum aperture of 3/8 inch.  The City of Langley complied 

with this new rule and replaced the previous 1 inch manual screen with a 3/8 inch 

mechanical screen.  

Haulers also reduced hauls to the Langley facility because the septage receiving unit 

required too much time to process the loadings and (maybe you could recommend a 

prescreen or an alternate unit designed to remove solids more efficiently) began to direct the 

septage to the Island County facility. Currently the City receives loads from one hauler a few 

times a week. 

5.1.5 Status of Mechanical and Electrical Equipment 

Table 5-2 presents a brief summary of the status of key mechanical and electrical equipment 

in the process train.  The primary pieces of equipment that need replacement are the 

antiquated programmable logic controller (PLC) and the undersized back-up-power 

generator.  The PLC is the original that came with the plant, integral to plant operation, and 

needs to be replaced.  The PLC is outdated which makes it difficult to repair, requires 

additional maintenance, and jeopardizes plant reliability. 

The generator is also an original piece of equipment and is not large enough to provide the 

power required to operate all key equipment and comply with reliability criteria set for by 

Ecology.  It only provides enough power to operate one blower to the SBRs.  During a power 

outage the jet pumps cannot be used which severely limits both mixing and air distribution in 

the SBRs.  Also the sludge wasting pumps and automated valves must be operated 

manually; this requires operators to be available to make changes every four hours for the 

duration of a power outage.  Although the frequent power outages have been managed 

successfully, the generator should be replaced to assure that adequate treatment capacity is 

available during peak loads and for extended power outages.  This greatly increases system 

reliability and avoids potential plant overflow during power outages. 

The blowers and jet pumps are critical treatment equipment for the SBRs and aerobic 

digesters that are maintained and replaced as needed. Automated valves, waste activated 

sludge pumps and other equipment are similarly replaced or repaired as needed (Table 5-2). 

 

 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 5: Wastewater Treatment Plant Analysis 

 

 

Page 5 - 5 

Table 5-2: Status of Key Process Equipment 

Process Unit Equipment Status 

Equipment Building 
SBR blowers 3 - 15 hp positive displacement blowers;  

    2 – Robushi (original) 

    1 – Gardner Denver (installed 2006) 

Good condition, SBR#2 blower motor new  

in 2014 

Aerobic Digester blowers. 2 – 5 hp positive displacement blowers;  

1 – Gardner Denver Sutorbilt (installed 

2004) 

1 – Universal RAI 

Good condition, aging 

 

Generator Genrac – Test run weekly Check 2x/week, 

annual service and load banking 

Unit is undersized and cannot power all key 

equipment.  The unit should be replaced. 

Filter belt press Aeromod Tritan, new in 2007;  

LMI peristaltic pump for polymer 

Good condition 

Good condition 

Sludge grinder  Muffin monster  Replaced with screen, washer and 

compactor in 2012. 

Screen Washer and 

Compactor 

 New in 2012. Good condition. 

Electrical Original PLC  Needs to be replaced 

Inplant drain pumps 2- 3.25 HP KSB KRT  100.4-1.5 Spare recommended 

Potable water pressure 

tank/pump 

Original Due to be replaced 

Headworks 
Headworks Grit channel and bar screen Good condition 

Parshall Flume Sonic level measurement Good condition 

Influent grinder Muffin monster  Replaced  

Sequencing Batch 

Reactors 

Aqua Aerobics 

Waste activated sludge 

pumps 

KSB – 2.5 hp, 50 gpm pumps 

1 ea SBR 

Work fine but old  (1 spare on hand).  Flow 

meter is poor condition, recommend 

replacement. 

Jet pumps Flygt 10 hp  New one in 2014, second rebuilt in 2014, 

each needs replace or rebuild  in every 5-7 

years(spare purchase recommended) 

Decanter  Good condition 

Jet aerator  Original  Good condition in 2013 contained some 

build up/rags 

Aerobic digesters  

Polymer pump 
 

Good condition. Original- spare purchase 

recommended 

Chlorination 

equipment 

Chlorinator/injectors 

2- original pumps original 

Good condition 

Spare purchase recommended 

Effluent flow meter Electromagnetic 
Good condition. In-pipe portion original. 

External portion was replaced 2004 

Compost PAD  Good condition 

Pole building (mixing)  Needs repair 

 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 5:  Wastewater Treatment Plant Analysis 

 

 

Page 5 - 6 

5.2 OUTFALL 

The effluent from the treatment plant is discharged through a 12 inch ductile iron effluent pipe 

extends 6,200 feet north through the City and to the treatment plan outfall to Saratoga Passage.  

The original 12 inch ductile iron outfall was extended 100 feet (to approximately 1,000 feet offshore) 

to a depth of 46 feet below mean lower low water by connection of a new high density polyethylene 

(HDPE) pipe.  The last 43 feet of the 12 inch HDPE outfall contains ten 3 inch diffuser ports alternate 

locations on each side of the outfall at 40 feet below mean lower low water.  The first six ports are 5 

feet apart and the last three are 4 to 6 feet apart.  The final diffuser port is in the end plate of the 

outfall diffuser section.  This configuration ensures diffusion of treated effluent to minimize impact 

on water quality. 

Saratoga Passage is designated as a Class A marine water in the vicinity of the outfall. Characteristic 

uses include the following:  fish migration; fish and shellfish rearing, spawning and harvesting; 

wildlife habitat; recreation; commerce and navigation.  Saratoga Passage is considered an estuary 

for the purpose of assigning a mixing zone. 

The City of Langley conducted an outfall inspection on December 4, 2012. The inspections included 

the original segment of the outfall line and the more recent extension of the outfall line. The original 

segment of the outfall line showed signs of corrosion but no holes were present. Overall the outfall is 

in good condition and remains fully functional. The next outfall inspection will be required the first 

year of the next permit cycle (2020) 

5.3 FOLLOW UP ON 2006 RECOMMENDED IMPROVEMENTS 

5.3.1 Dewatering 

The City replaced the batch fed inclined gravity dewatering bed with an Aeromod Tritan 

continuously fed belt filter press.  This has improved the solids dewatering capacity at the 

plant.  All solids generated at the plant are composted. 

5.3.2 Bubbler Level Sensors 

Bubbler systems for water level sensing were mentioned as significant problems in the 2006 

Comprehensive Sewer Plan. The bubblers in the Parshall flume and SBRs have both been 

replaced with pressure transducers (or ultra-sonic).  The bubbler system at Pump Station No. 

2 was upgraded to a hydrorange ultra-sonic system in 2009.  Pump Station No. 1 is still 

using the bubbler system and a change out is recommended. 

5.3.3 Compost System Improvements 

The 2006 Sewer Plan identified the need to increase the compost area at the north end of 

the treatment plant site and improve drainage on the site. This modification was not made 

and is not as critical since the City has reduced the flows by reducing septage treatment at 

the plant in favor of septage treatment at Island County regional facilities.  The City is 

producing about 25% of the compost that it produced in 2009 and 2010 when they were 

producing about 100 tons per year and receiving large volumes of septage (>1,000,000 

gallons septage). Compost production in 2013 and 2014 were less than 25 tons and is well 

managed on the existing site.  Composting is expected to be adequate for the next permit 

cycle.    

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&docid=pkjnFQ0W3zmScM&tbnid=HQOdEsX2CKdMQM:&ved=0CAUQjRw&url=http://www.langleywa.org/city-staff.html&ei=GOatU4vbE8j_oQT58ILoBg&bvm=bv.69837884,d.cGU&psig=AFQjCNH0P6Tx88cIij7XLTgyMvAhLOQKjg&ust=1403991945574143


City of Langley General Sewer System Plan 

Chapter 5: Wastewater Treatment Plant Analysis 

 

 

Page 5 - 7 

The City also planned to purchase a front end loader to help with composting operations but 

purchased a back hoe to meet the shared need with in other areas of the Public Works 

department. 

5.3.4 Septage Processing 

In the 2006 plan update, the City was considering accepting significant quantities of septage 

for treatment at the WWTP. They estimated that several local septic tank pumpers could 

dispose of septage at the WWTP and could easily deliver as much as 6,000 gallons per day 

(gpd). 

In order to meet the potential loads from septage, it was recommended to purchase a 

septage processing unit and additional aerobic digester capacity. The City purchased and 

installed an AqualiTech septage processing unit to screen solids to comply WAC 173-308-

205 but did not add a third aerobic digester.  Since then, they have reduced the loads of 

septage because the two aerobic digesters do not provide enough treatment capacity for the 

additional load. 

Four changes/installations need to be made before large quantities of septage are taken:  

 Additional aerobic digester along with a higher capacity septage processing unit.   

 A prescreening unit to allow shorter dumping time by the septage haulers.  